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Average 

Sample Shoe Sole Test Direction, Slip Index Coefficient Coefficient

Identification    Material    degrees  Reading  of Friction  of Friction 

0 >8 >0.80

90 >8 >0.80

180 7.9 0.79

270 >8 >0.80
0 >8 >0.80
90 >8 >0.80
180 >8 >0.80
270 >8 >0.80

Notes:

1. The surface of the sample was tested in the dry condition.

2. Test surface is described as smooth finished formed surface.
3. As requested, the PaviX 100 was applied at 175 ft2/gal.

4. The test foot material used was Neolite™ rubber with a thickness of 0.250-in.

5. The test was performed on a flat surface with zero slope.

6. The HPS slipmeter used was a Chatillon Dial Force Gauge; Model No. DPP-5; Serial Number 25129.

7. This report may not be reproduced except in its entirety.
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